



試驗報告

日期: Dec. 04, 2013 收件日期: Nov. 28, 2013  
Date: Dec. 04, 2013 Date of Receipt: Nov. 28, 2013

報告編號: TC211695 數量: 1PC 報告頁次/頁數: (P1/1) 來文字號: NIL  
Report No.: TC211695 Quantity: 1PC Page Order/Pages: (P1/1) Ref. No.: NIL

報告抬頭: COLOTEX INDUSTRIAL CO., LTD. (T5595) 試件類別: Knitted Fabric  
Report Title: COLOTEX INDUSTRIAL CO., LTD. (T5595) Item: Knitted Fabric

地址: 114 5F, NO.13, Lane 35, Jihu Road, Neihu, Taipei, Taiwan  
Address: 114 5F, NO.13, Lane 35, Jihu Road, Neihu, Taipei, Taiwan

Test Items			Test Results		Test Methods
			Blank	Sample	
NH3 Deodorizing	0 hr	Initial Concentration (ppm)	40	40	FTTS-FA-018-2008
	2 hr	Residual Concentration (ppm)	40	0	
		Deodorizing Rate(%)	---	100	

Note: 1. Reference to FTTS-FA-018 deodorizing evaluation method: Put sample 10x10cm into a 5L-Tedlar Bag with 3L-40ppm initial gas and evaluate by detector tube.

2.  $NH_3$  Deodorizing Rate(%) = (Blank Residual Conc. - Sample Residual Conc.) / Blank Residual Conc. x 100

Note: Sample description is given by the client: X-423 100%POLYESTER(X-ODOR YARN)

HIGH GAUGE SINGLE JERSEY

60"X170g/y(120g/sqm)

COL.GREY



*Sheng-fu Chin*

附記: 1. 本報告僅對樣品負責，樣品保留期限為一個月。  
Note: This report is only responsible for the submitted sample(s), which will be kept for one month period.

2. 本報告非經本檢測及驗證部書面同意，不得摘錄複製，但全部複製除外。

This report cannot be reproduced in any way, except in full context, without the prior approval in writing of this Department of Testing and Certification.

3. 試驗報告所載事項不得作為公開廣告及商業推銷之用。  
The test report should not be used for public advertisement and commercial promotion.

財團法人紡織產業綜合研究所  
所長授權核發人 Director  
Authorized by president of Department of Testing and Certification  
Taiwan Textile Research Institute

紡織所檢測及驗證部 新北市土城區承天路六號  
Department of Testing and Certification, Taiwan Textile Research Institute  
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R. O. C.)  
Tel : +886-2-22670321 ext. 7107, 7110  
+886-2-22698229, +886-2-22698230  
Fax : +886-2-22675108, +886-2-22689839